
Arpil, 2001
PW-MANUAL 1 Tab:  MH

MH5500H
2200psi @ 2.5gpm

Part Number Description

Pump Information: PK16937 ...........................Kit, Pump,CAT 2DX30GNS
16848 .......................................... Thermal Relief Valve
F187 ........................................... Inline Filter w/screen
17034 ................................................. Street Tee, 3/8”
F035 .................................................... Quick Connect
15127 .......................................................Swivel Assy
H061 ......................................................... Nut, Swivel
15892 .................................................... Adapter Plate
V146 ................................................ Chemical Injector

Engine Information: GC160QHA ................... Engine, Honda, 5HP-GC160
P448 ...................................................................... Key
16255 ..............................................Oil, Engine (20oz)

Frame Information: 16422 ................................................................ Frame
16371 .................................................................. Foot
16419 ................................................ Handle, Bagged
15972 .............................................................. Cap (2)
C042 .............................................................. Knob (2)
X003 ............................................................Tire, Pneu
F464 ........................................................... Pal Nut (2)

Hardware Information
Foot: F112 (qty 1) ...................................... Flat Washer, 3/8”

F078 (qty 1) .................................... Lock Washer, 5/16
F119 (qty 1) ......................................Hex Nut, 5/16-18
F064 (qty 1) ................................... Screw, 5/16-18 x 1

Engine to Frame: F066 (qty 4) ........................................................ Screw
F119 (qty 4) ......................................Hex Nut, 5/16-18
F078 (qty 4) .................................... Lock Washer, 5/16
F074 (qty 4) ............................................. Washer, 5/16

Pump to Engine: F078 (qty 4) .................................... Lock Washer, 5/16
15167 (qty 4) ...................................................... Screw

Adapter to Pump: 16106 (qty 4) ........................... Screw, 3/8-16 x 1-3/8”
F107 (qty 4) ..................................... Lock Washer, 3/8”

Accessory Information: 16276 ........................................................ Hose, Assy
16254 ........................... Hi Pressure Hose, 3/8” x 25ft
F039 .................................................... Quick Connect
H132 .................................................. Wand/Multi Reg
16496 .................................. Trigger Gun, 3/8” Female
H140 ............................................................................

Chemical Hose
16850 .................................................... Bagged Parts
NCT001 .................................................Cleaning Tool
16797 ....................................................Wrench, Allen
17821 ................................................................. Video

Manual Information: D21684 .................. Manual, General-English/Spanish
D21685 ................................. Manual, General-French
16411 ................................................. Manual, Engine

http://pdf.msservicecompany.com/pk16937.pdf

